PARTS LIST
JIN—Y1) Xk

THM-26B-1-FL

SEIKO SEWING MACHINE CO. LTD.



THM-26B-1-FL

B R
CONTENTS

Page
E#}i\ ﬁﬂ:}i ................................... 1,2
FACE PLATE, THROAT PLATE
FEE, J:ﬁﬂ]\ j“...lJ._ ................................... 3.4
THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY
jc;—:_; . #gi*‘g ................................... 5.6
LIFTING LEVER, PRESSER BAR
ﬁ-H:E ................................... 7.8
NEEDLE BAR
MhELTE. MIE 0 eeeeeeiissesassssssssssssseseanaaas 9,10
HOOK SADDLE, HOOK
'F@EH ................................... 11,12
HOOK DRIVING SHAFT
_t‘FﬁLJiE ................................... 13,14
FEED LIFTING ROCK SHAFT
—F:li[')iﬂl ................................... 15,16
FEED ROCK SHAFT
ﬁt}gﬁ]ﬁﬁ%% ................................... 17,18
FEED REGURATING MECHANISM
J:%gja% ................................... 19‘20
UPPER THREAD TENSION
%E ﬁ;—“ﬁ]%ﬁ ................................... 21,22
STICH PATERN CONTROLLER
‘N'Es:ﬁ:l ................................... 23.24

ACCESSORIES




FACE PLATE, THROAT PLATE




ER. &R
FACE PLATE, THROAT PLATE

HaEs

e

[=)
No. PART NO. [Ty’ M DESCRIPTION
1 |47505 1 | 7P—LEh/— ARM COVER PLATE (REAR)
2 |47506 2 | 7—Lkh/\—Ik SCREW M5X0.8 L=6
3 |47507 1 |l BOLT, SOCKET M6X1 L=35
4 47708 1 |@R . |FACE PLATE
5 127177 3 (@it BOLT, SOCKET M5X0.8 L=15
6 (47701 1 |&H4R THROAT PLATE
7 147509 2 |l SCREW M5X0.8 L=6.5
10 (47712 1 |AkR(E) BED SLIDE PLATE (RIGHT)
11 [28122 1 |BR(E)LEDHRLC SCREW M5X0.8 L=8.5
12 147713 1 [BR(E) BED SLIDE PLATE (LEFT)
13 |47714 1 |ARIEA BED SLIDE SPRING
14 160027 2 |ARIERIE BOLT, SOCKET M3X0.5 L=4
15 (47715 4 |iHINHAF OIL GUIDE BUSH
16 [47713C 1 |AiR(E) BED SLIDE PLATE (LEFT) COMPLETE




Eﬁ\ —tﬁm\ j_ IJ -
THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY




X, L. T—U—
THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

HmES

B8

No. SART NG, [otr LR DESCRIPTION
1 147716 1 |#EIZY NEEDLE BAR CONNECTING LINK
2 |47717 1 |#EI500EY PIN

3 (47718 1 [FvLh CAM

4 47719 1 | XEOQ—5— ROLLER

5 |47720 1 | XFEo—5—BEY HINGE PIN

6 (47721 1 | X THREAD TAKE-UP LEVER

7 (47722 1 | vk NUT

8 47723 1 | RXFEEREY HINGE PIN |

9 (28138 1 |[Ral BOLT, SOCKET M6X1 L=10

10 (47724 1 | EBaFiA%IL ARM SHAFT BUSHING (FRONT)
11 47725 1 |E=YVHL FEED DRIVING CAM

12 (47726 1 Rl SCREW

13 (47727 1 |ZXAaykr ROCK SHAFT CONNECTING ROD
14 (47728 1 |Tyir— WASHER

16 (47729 1 |Hh5— COLLAR

17 47730 1 (Rl SCREW

18 (47731 4 |hl - SCREW

19 (47732 1 |ZZAyRh/A—4#R (/)  |COVER PLATE (SMALL)

20 |47733 1[4l SCREW

21 |47734 1 |hh CAM

22 (47735 1 [(R7Y2T BEARING

23 147736 1 |ZZAavk CLANK CONNECTING ROD

24 (47737 1 |3ZZayFAH/—iR COVER PLATE

25 (47738 1| Lo ARM SHAFT

26 [47739 1 [ZzLk FELT

27 47740 1 | E#EREiEAZIL ARM SHAFT BUSHING (REAR)
28 (47741 1 |Zz)Lh FELT

29 47742 1 |[F—1)— HAND PULLEY

30 (47743 1 [BEHBT7HT4— SYNCHRONIZER ADAPTER

31 (27174 3 |[fal BOLT, SOCKET M4X0.7 L=10




K, HAE

LIFTING LEVER, PRESSER BAR




PN PR
LIFTING LEVER, PRESSER BAR

BaRES [BE -
No. BART NG [cTF L= 4 DESCRIPTION
1 47744 1 |[RAREES PRESSER BAR BRACKET
2 |28076 1 |4l BOLT, SOCKET M6X1 L=18
3 |47745 1 |#ZEERSIR PRESSER BAR CONNECTING PLATE
4 |47746 1 |h5— COLLAR
5 (31092 1 |fal BOLT, SOCKET M4X0.7 L=12
6 [47747 1 |Pyiy— WASHER
7 147748 =027 E RING
8 47749 1 [BAETFHL PRESSER BAR LIFTING CAM
9 (47750 1 [z EFfL/A— PRESSER BAR LIFTING LEVER
10 (47751 1 |LA—iBYE LEVER KNOB
11 (47752 1 |54l PRESSER BAR THUMB SCREW
12 (47753 1 |Fvk NUT
13 (47754 1 [$RZH PRESSER BAR
14 147755 1 (R ERT)Y PRESSER BAR SPRING
15 |47756 1 |z EEE PRESSER BAR SLIDE BLOCK
16 (27177 2 |4l BOLT, SOCKET M5X0.8 L=16
17 (47757 1 |#AHETARIL PRESSER BAR BUSHING
18 [47558C 1 (A—5—#BZ(HH) ROLLER PRESSER FOOT COMP.
19 47759 1 [HAERNILESSE PRESSER BAR SLIDE GUIDE
20 27177 2 Al BOLT, SOCKET M5X0.8 L=16
21 |47760 1 kB FOOT LIFTER LIFTING LEVER
22 |47761 1 | KBlEH SPRING
23 [35034 1 [Fal BOLT, SOCKET M6X1 L=20
24 |47762 1 | KBEY PIN




ik

NEEDLE BAR

o~

14




Fages

NEEDLE BAR
HaES |¥=E -

No. BART NO. [Ty RE DESCRIPTION
1 (47763 1 |#HELEARIL NEEDLE BAR BUSHING (UPPER)
2 (47764 1 |#tis/47 NEEDLE BAR PIPE
3 (47765 4 |\EHiEfaE NEEDLE BAR CONNECTING STUD
4 (27177 2 Bt BOLT, SOCKET M5X0.8 L=16
5 {47766 1 |#HET AL NEEDLE BAR BUSHING (LOWER)
6 (47675 1 |$HEREEA TS5 A8 |[NEEDLE BAR ROTATE SHAFT
7 |47676 4 |25/ EETERL  |SCREW M4X0.7 L=3
8 147672 1 |§tHiE NEEDLE BAR
9 |47669 1 |#HEBEYRZ S NEEDLE POSITIONING CHANGER
10 [31110 1 Rl BOLT, SOCKET M3X0.5 L=10
11 (47671 1 |$HREEx— NEEDLE CLAMP STOPPER KEY
12 147673 1 |£H1E8 (F) NEEDLE CLAMP (FRONT)
13 47674 1 |&tE& (&) NEEDLE CLAMP (REAR)
14 |37229 2 |&tiEdHRL SCREW M4X0.7 L=5




NELE, B FE
HOOK SADDLE, HOOK




MNELE.HE
HOOK SADDLE, HOOK

BaEs (8E o
No. PART NO. [aTy’ nn% DESCRIPTION
1 47767 1 |h<EF vk HOOK DRIVING SHAFT NUT
2 (47568 2 |4l SCREW M3X0.5 L=6
3 |31092 3 Rl BOLT, SOCKET M4X0.7 L=12
4 147769 1 |HhEARIL (1) HOOK DRIVING SHAFT BUSHING (REAR)
5 118028 1 i SCREW M5X0.8 L=5
6 |47770 1 |hTEFv— HOOK DRIVING GEAR
7 147771 1 |h<ag HOOK DRIVING SHAFT
8 |31017 2 |l BOLT, SOCKET M3X0.5 L=8
9 (47772 9 |&t=4R HOOK BASE UPPER PLATE
10 |47773 2 |EY PIN
11 |30075 8 |l BOLT, SOCKET M4X0.7 L=8
12 (47774 1 |AvLtEHNN—(E) HOOK BASE COVER (LEFT)
13 |47775 1 |h<tE HOOK BASE
14 147776 2 |4l STUD SCREW
15 |18028 2 Rt SCREW M5X0.8 L=5
16 {47777 (R e PIN
17 147778 2 [Evhl STUD SCREW
18 147779 1 |[EXAal STUD SCREW
19 147780 1 |A<EA%)IL (F) HOOK DRIVING SHAFT BUSHING (FRONT)
20 |47781 1 |2vbL)yg HOOK BASE RING (INNER)
21 (47782 1 |%kILL—A HOOK BASE RING (MIDDLE)
22 (47783 1 | KA< HOOK BASE RING (OUTER)
23 (47784 1 |F5A4/8— SHUTTLE DRIVER
24 47585 1 |FS4/3—1ERl BOLT, SOCKET M6X1 L=55
25 (47786 1 |Fwhk NUT
26 (47787 1 |RIZREHEE HOOK RING-SPRING OPENER LEVER
27 (47788 2 |l SCREW
28 147789 1 [fal SCREW
29 (47790 1 |RIERE{tE HOOK RING-SPRING BASE
30 (47791 1 |BlEh HOOK RING-SPRING
31 47792 1 (Bt HINGE SCREW
32 (28103 4 Rl BOLT, SOCKET M8X1.25 L=25
33 47793 1 (BT xEH/—(TF) HOOK BASE COVER (LOWER)
34 (47504 1 |¥bkL SHUTTLE HOOK
35 (47503 1 [FRE> BOBBIN

-10-




T

HOOK DRIVING SHAFT

-11-



L
HOOK DRIVING SHAFT

BaEsS (ME o
No. PART NO. [aTy 248 DESCRIPTION
1 (47794 1 | F#HMXY— (&) LOWER SHAFT GEAR (LEFT)
2 118028 3 |1kl SCREW M5X08 L=5
3 (47795 2 | F#A2IL LOWER SHAFT BUSHING (LEFT)
4 47796 1 | FH(E) LOWER SHAFT (LEFT)
5 (47797 1 [ FHhH>—(E) LOWER SHAFT COLLAR (LEFT)
6 (18028 2 [lERL SCREW M5X0.8 L=5
7 |47798 1 |AvFIsy COUPLING
8 [31021 2 |hvFuvTEHRL BOLT, SOCKET M6X1 L=16
9 147799 1 | T8 (H) LOWER SHAFT (RIGHT)
10 |47800 1 | THho>—(hH) LOWER SHAFT COLLAR (RIGHT)
11 (47801 1 | FE#ARIL(F) LOWER SHAFT BUSHING (RIGHT)
12 147802 1 | Ty — LOWER SHAFT GEAR (RIGHT)
13 (47803 1 |¥Fv— OSCILLATING SHAFT CRANK GEAR
14 (47804 2 |FTuia BUSHING
15 (47805 1 [Tua BUSHING
16 |47806 1 [Fv—HR{tE OSCILLATING SHAFT CRANK
17 (47607 3 |Dyir— WASHER 5.1X11 t=2
18 (27177 3 (Rl BOLT, SOCKET M5X0.8 L=16
19 (47808 1 |BREY HINGE PIN
20 (47809 1|y PIN

-12-




LETEY H

FEED LIFTING ROCK SHAFT

-13-



ETFEYE
FEED LIFTING ROCK SHAFT

HamES

k%

No. PART NO. [Ty’ RE DESCRIPTION
1 (47610 2 [Fwhk NUT M6X1

2 47811 1 3% T FEED LIFTING ROCK SHAFT

3 147812 1 | EYLETEARIL BUSHING

4 47813 1 |hT— COLLAR

5 |47614 2 (L SCREW M6X1 L=5

6 [47815 1 |3%Y EFiddis FEED LIFTING ROCK SHAFT LINK
7 131021 1 |#HhL BOLT, SOCKET M6X1 L=16

8 147816 1 |A%)L BUSHING

9 147817 1 |Fuk NUT

12 (35034 2 Rl BOLT, SOCKET M6X1 L=20

13 147818 1 [FAR—=ILYU> D ($1) BALL RINK COMPLETE

16 (47819 1 |3¥EYH FEED DOG

17 (47509 2 |EYMIERL SCREW M5X0.8 L=6.5

18 (47820 1 [XEYE FEED BASE

19 147821 1 | ZEYEXEEY FEED BASE PIN

20 |47822 U272 RING

21 147823 1 RS OIL WICK

_14_




=Y &
FEED ROCK SHAFT

~

-




TEY B
FEED ROCK SHAFT

0 = E =
No. fﬁgﬁg ??i Lok ' DESCRIPTION
1 47824 2 |EUEHAR )L BUSHING
2 |47825 1 [EYEEEE LOWER FEED SHAFT CONNECTING
3 |31021 2 |#EHRLC BOLT, SOCKET M6X1 L=16
4 (47614 5 |[Hal SCREW M6X1 L=5
5 (47826 1 | b RING
6 |47827 1 |3&Y LOWER FEED SHAFT
7 (47828 2 |EYEHT— COLLAR
8 147829 1 |EYEmhERE LOWER FEED LINK
9 31021 1 |FHRL BOLT, SOCKET M6X1 L=16
10 (37229 i |l SCREW M4X0.7 L=5
11 (47830 1 | =YEERE Y PIN

_16_



& U BRI B RS _
FEED REGULATING MECHANISM

-17-




=l

R En iR

FEED REGURATING MECHANISM

o =2 |#hE=
N, fﬂ%‘ﬁﬁ_ %’;% =K DESCRIPTION
1 [47831 1 [EYERE AR BUSHING
2 47832 1 |XYERER FEED REGULATING SUPPORT RING
3 (18065 1 |#FH4l BOLT, SOCKET M5X0.8 L=14
4 147833 1 |Fwub NUT
5 (47834 1 (Rl SCREW
6 [47835 1 EYIRE FEED REGULATING
7 (47836 1 |18%E SLIDE BLOCK
8 47837 1 [3A4NLRTULY SPRING
9 (47838 1 | ATV T24R GUIDE BLOCK SUPPORT PLATE
10 |47839 1 pEYEHRELDIR FEED REGULATING STOPPER
11 47840 1 |3y BV FEED REGULATING PLATE
12 47841 2 [t SCREW M6X1 L=12
13 |47842 1 |EXYEFSHAR FEED REGULATING BAR GUIDE
14 (47843 1 EYEHEEL A— FEED REGULATING BAR
15 (47844 1 EYEHREESRC FEED REGULATING THUMB NUT
16 147845 1 EYEHAEEYE FEED REGULATING KNOB

-18-




LHAT
UPPER THREAD TENSION

_-'| g_




ERIFF
UPPER THREAD TENSION

HBaES (BE o
No. PART NO. [Ty’ L= DESCRIPTION
1 |47846C 2 |HRERAF () (L) THREAD TENSION COMP. (UPPER)
2 (47847 3 (A—LvybkFvbk THUMB NUT
3 47848 3 |FyhAbwsi— THUMB NUT STOPPER WASHER
4 |47849 3 [iB&EERTIT TENSION SPRING
5 |47850 3 |A—m TENSION RELEASING WASHER
6 |47851 4 |FFm TENSION DISC
7 |47852 2 |BAFE TENSION STUD SCREW
8 |47853 2 |Fvbk NUT
9 |47854 2 |RBHEY TENSION RELEASING PIN ®25 =37
10 {30066 2 Rl BOLT, SOCKET M5X0.8 L=12
11 {30075 3 [l BOLT, SOCKET M4X0.7 L=8
12 |47855 1 | B TENSION GUIDE (UPPER)
13 |47856 1 |REROSE THREAD TENSION (UPPER) BRACKET
14 47857 1 |%BHIR TENSION RELEASING PLATE
15 (47858 1 |EHRENTCF) THREAD GUIDE (LOWER)
16 (47859 1 | RTY% THREAD CONTROLLER SPRING STOPPER
17 (37229 1 Rl SCREW M4X0.7 L=5
18 (47860 1 |Fvk NUT
19 (47861 1 |RFIT THREAD GUIDE RING
20 |47862 1 |REBIERTIT TENSION CONTROLLER SPRING
21 (47863 1 3BT TENSION CONTROLLER SUPPORT SPRING
22 |47864C 1 [FREFAFER) (F) THREAD TENSION COMP. (LOWER)
23 |47865 1 |BRFE TENSION CONTROLLER STUD
24 147866 2 [Py e— WASHER
25 (47867 2 [2xz)uk FELT
26 |47868 2 |%EFm THREAD TENSION DISK

_20_




heL B FlEEE |
STITCH PATERN CONTROLLER

-21-




fEH HIHEE
STITCH PATERN CONTROLLER

BmES

W

No. AR NG, [any =R DESCRIPTION
1 (47677 1 | E¥RAS249T—1)— |ARM SHAFT TIMING PULLEY

2 47678 1 |V ETFESE FEED LIFTING CONNECTING BAR
3 47679 1 |BykRTUR ROD END

4 147680 1 |AyRFIUREfEE ROD END CONNECTING BAR

5 147681 1 [BAZTR)LE TIMING BELT

6 |47682 1| E T R—R TRANSMITTER BASE

7 147683 1|25 EA2A(32 9 T —1)—[TRANSMITTER TIMING PULLEY

8 (47684 1| %% TRANSMITTER .

9 |47685 1 |3%&Y EThe FEED LIFTING CONNECTING ARM
10 47686 1 |R—5— ROLLER

11 |47687 1 |&HEERE B0 NEEDLE BAR OSCILLATING ARM

12 |47688 1 |hS5— COLLAR

13 (47689 i (=2 PIN

14 (47690 1 |AykFIUF ROD-END

15 (47691 1 [AyFIUR ROD-END

16 |47692 =B ROLLER

17 47706 1 |DLABEDEH»D THUMB SCREW

20 |47680 1 |AyRFIUR ROD-END

21 |47696 1 |EYv PIN

22 (47697 1 |§HEEEISYY NEEDLE BAR OSCILLATING RACK
23 |47698 1 |§HEERSYIRE RACK SUPPORT BLOCK

_22_




1)@ 5/ ACCESSORIES




% &
ACCESSORIES

S

S
Ll

No. PART NO. [Ty E DESCRIPTION
1 IN1124 6 |t DDX1#24 NEEDLE DDX1#24

2 (19473 1 |[+FFSA/3— SCREW DRIVER (CROSS TYPE)
3 08118 1 |FSA4/3—(K) SCREW DRIVER (LARGE)

4 108120 1 |RSA /38— () SCREW DRIVER (MIDDLE)

5 08121 1 |FSA8—) SCREW DRIVER (SMALL)

6 |19456 1 |/RALYF 2mm WRENCH (2mm)

7 119457 1 |RABLYUF 25mm WRENCH (2.5mm)

8 |19458 1 [RELUF 3mm WRENCH (3mm)

9 (19459 1 |RALUF 4mm WRENCH (4mm)

10 {19460 1 |AABLYF 5mm WRENCH (5mm)

11 [47503 3 |/REY BOBBIN

12 |08132-A 1 |ERemsE ACCESSORIES PACK

13 08123 1 RGN OlL

14 (08124 1 S22 hsi— MACHINE COVER

15 (11887 4 |O—F—dL MACHINE REST

16 |06055 4 |§] NAIL

17 06052 6 | KRl WOOD SCREW

18 47899 2 |EDRIT MACHINE HINGE CONNECTION
19 47900 9 e MACHINE HINGE

20 |47909 4 |[E>PiEHHRL SCREW

21 |47910 1 |52 OIL PAN

22 (10947 1 |RITEYE THEREAD UNWINDER COMPLETE
23 |47907 1 |RESEVE BOBBIN WINDER COMPLETE
24 (47701 (1) |BHEHLC() PATTERN CAM (1)

25 (47702 1 |[BEHHL(2) PATTERN CAM (2)

26 |47703 1 |#EHHL(3) PATTERN CAM (3)

27 147704 1 [#8EHL(4) PATTERN CAM (4)

28 (47705 1 |8 HEHL(S) PATTERN CAM (5)

_24_




